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Test Report No.: Order No.. Page 1 of
&S H RS 1WS3488-1WS3483 WEAM:  08.00.2022
Client Reference No.: (FALILEMEEE) Order date:
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- w548 /[Email: /|, BIETEL: /

A HE: % im REW e B2 Z o a

Test item:

RS Y S LB

Identification | Type No.:. DN 300

I H RS AR S

Order content: Test of required parameters

RIS K HE: T/CECS 717-2020, GB/T 1040.4-2006

Test specification: - ) FifE5EFE N Ultimate longitudinal tensile strength

- =R R R E AT 98 Short-term Flexural modulus and flexural strength
- FE 50, Water tightness

AW B 3 08.09.2022

Date of receipt:

PR 20220908-01

Test sample No.:

& H 3 08.09.2022 - 19.09.2022

Testing period.

Upw. P=F |

Place of testing: Shanghai

M EHL: SEEHA (L#5) HRA T

Testing laboratory: TUV Rheinland (Shanghai) Co., Ltd.

LR MRE R NIRE

Test result: Test results are listed in the report. ' 2 {4
# iR/ Tester i.— y | & 1%/Reviewer * — fH:&IAppqu { = J 54
A fi/Date 19.09.2022 H #i/Date 21.09.2022 - &ii Eﬁnssue te 21, 09k ~_22 f

%ﬁz’ Other: ‘-..,.J‘___:___ -

FEmREUTR: BRAE/HLHILELRE. The test samples are prepared and sent by client.
T FRPEAR . BIRWA RS M 5RAE . ) B8P 5R AL A% i 10 45 RAKIE T/CECS 717-2020 GREIHKEEIEFZEE THEEL
REVORTE) #1795 . The result of flexural modulus, flexural stress at first break, longitudinal tensile strength and water

tightness are evaluated according to T/CECS 717-2020 <The specification for construction and acceptance of trenchless
repair engineering of urban drainage pipeline>.

R A MR o B T RIR
Condition of the test item at delivery: Test item complete and undamaged

AREPURGERRANERURER AT . RELATFA, XREFBEWRBIEH . BT EREFRERETHRFE.

The test results in this report are valid for the samples tested only. Without permission of company under signed, the report
shall not be copied or partially copied. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, Lane 777, West Guangzhong Road, Shanghai, P.R.China
RATAN(LEARAR - LEHBREX P 777 5F 177 S3XKE KE, 200072
15 +86 21 61081188 - £ +86 21 61081199 - HH[: service-gc@tuv.com - F£H: www.tuv.com




RS- TAES SEBESE 17002050860

Test report - Industrial Services & Cybersecurity
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Test Report No.
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Page 2 of 5

WA B & TR
List of used test equipment
WA B &GS TTEERCH
Test equipment Equipment No. [ ID-No. Next calibration
20KN #7158 41
20KN Standard-type Universal Testing Machine | iee ?4'02'2023
BT R 105-042 16.02.2023
Electrical microscope
LFTaR 105-005 16.02.2023
Electrical micrometer
R 105-041 16.02.2023
Electrical vernier caliper
200KN PAFHA IR AL 105-066 13.07.2023

| 200KN Standard-type Universal Testing Machine

Rev.:01
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WES: SI1500568 001 =3 A5
Test Report No.: Page 3 of 5
Product description
1 [PZaER LB
Product details DN 300
2 |R~F B
Dimensions Diameter
300mm
3 |FE&ME A BRI LT4E, WS UP W g
Used materials Base material: Glass fiber, Resin: UP Resin
4 | TEMEER & T4\ / Installation company:
Project Information F3F FIEAERAERA T
TR /Project

BT RINL A RI5KRAREERIE -RMNILISKRS
MTREFESBARILE

ML EBAL | Project owner:

T =R =W REEREFRITEL T

i B AY | Supervision company:

B B B HARA A

B4 ™7/ Material Manufactory:

PR R AR A R A )

¥ K i T#& Bt | Construction section road:

A1l i (4L %17 1 B )
& U EERHREPRA.

Inner side/ & 18 4 B - Outer side/®& 18 4} B

#.10 B /Section view

Rev..01
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#ME5: SI1500568 001
Test Report No.:

1. B = K% iR BEAIES B PR R,

1. Flexural modulus and flexural strength

v

PR
Bz

TESTING

CNA S L3038

A TUVRheinland®

FH4M BOS5M

Page 4 of 5

ARt Test Standard

HiARZE K Requirement
FEmER

L Specimen

W Width
K& Length

X S BB Support span
WA Test parameters

X E A EH& Support diameter
m#EJ5 v] Loading direction
RIEHLINEGEE Test speed

T/CECS 717-2020 i F

T/CECS 717-2020
15mm £ 0.5 mm
82 mm

66.3 mm

10 mm

METE 4P BE I N /7 outside in compression zone

10 mm/min

G | i Climate 23°C /50% RH
W45 R/Result:
" e wipesn | LU
Total thickness flexural modulus -
first break
R
Specimen | h (mm) | E: (MPa) os(MPa)
1 4.2 9872 133
2 4.1 9627 156
[ 3 4.1 9122 128
T 4 4.2 . 8932 149
5 4.1 10641 125 |
BARER
Requirement - - =12 ]
PRI 4.1 9639 138
Mean value .
PR
| Standard dev. - 504 -
5 _ EH o
Verdict Pass Pass
& 180 - e SpEcCimen 1
= b | e SPRCIMEN 2
-g. | = SpEecimen 3
2 140 4
e —especimen 4
‘6 il —SHECIMEN 5
100 -
80 |
60 -
| 40 -
| 20 -
R R TN, -
O 0 0 000 00 0 00 000 0 0O «f v ¢« e e «= e e v« e = = o
2. Y1) fi fepaE E T i
2. Ultimate longitudinal tensile strength
bR Test Standard GB/T 1040.4-2006

e 101
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Test report - Industrial Services & Cybersecurity
#5: S1500568 001 57 B5MH
Test Report No.: Page 5 of 5
FARE R Requirement T/ICECS 717-2020

B & {5 8 Specimen
¥ (bc) Width(bg)
KB Length

2 3% : Test parameters
IRIEHLINEEE Test speed
mfE | {8 Climate
N 75 9 Loading direction

25 mm
300 mm

5 mm/min
23°C/50% RH

Y mHr A longitudinal tensile strength

ME%%I Result:
- RAAE R
| Maximum force Longitudinal tensile strength
W
F (N o (MP
Samples N) i
1 13206 127
2 12536 124
3 10393 99
4 10443 100
5 11741 111
o E?FES_E - 2 80
equirement
TR 11664 112
Mean value
PR ER 2
Standard dev. 13 e
Hlse - =%
Verdict Pass
3. WL
3. Water tightness
Ml bR Test Standard T/CECS 717-2020 [ff 3% G
AR E R Requirement T/CECS 717-2020
Mt % 71 Test Pressure -0.5 bar, 30 4%
FFEERT (8] Test Duration 30 minutes
& A7 Test Medium 1A 1877 Water with coloring agent
Mﬁﬁil Result:
A JiAALE 1 AL E 2 AL E 3 IR EREE S
Sample Position 1 | Position 2 Position 3 Result
1 YR 3 TiE N y R TiE R
no leakage no leakage no leakage no leakage
e IR —
---- End of Report ~--«

Rev..01
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Test report - Industrial Services & Cybersecurity

M5 S1500568 002 Wi H 5 244448367 B1H MBS
Test Report No.: Order No.: Page 1 of &
EFMEHRS: 2WS1364-2W51368 i H B #: 08.09.2022

Client Reference No.: (LI HEEE) Order date:

e

B

Ik SEWTT = ik = WK PR R x A VR TR AT PR AR 44
on ST ORI B 57 B2 e 3 4%

- BT

— #i4Y [Email: |, BE/TEL: /
I FIRFEETMEECERE MR
Test item:
S LB
Identification | Type No.: DN 400
M HAZE: MRS
Order content: Test of required parameters
R i o T/CECS 717-2020, GB/T 1040.4-2006
Test specification: - Y R EE MK Ultimate longitudinal tensile strength
- A= A dhaR AR B NS gisR B Short-term Flexural modulus and flexural strength
- B Water tightness
B H 3 08.09.2022
Date of receipt:
FE R 20220908-02
Test sample No..
835 H 38: 08.09.2022 - 19.09.2022
Testing period.
W i
Place of testing: Shanghai
R KBHA (Bl HRA T
Testing laboratory: TUV Rheinland (Shanghai) Co., Lid.
LR R4 R AR &
Test result: Test results are listed in the report. : - il Dot
A/ Tester N e B §%/Reviewer ?[:t#%mpprbver ; %‘J‘ S
%ﬁ\}’!a "5 }é ... . \ /t 15/
HHA/Date 19.09.2022 - #i/Date 21.09.2022 KA Elﬁﬁllssue te '21.09:
%&1¥ | Other:

BEREDRAR: FRREFEEHEZELEWE. The test samples are prepared and sent by client.
TR, SRR E IR, A BRI HE LRSS RIKIE T/CECS 717-2020 (HWEHKEEIFIT2EE TREET
EIiFEY #4Tit. The result of flexural modulus, flexural stress at first break, longitudinal tensile strength and water

tightness are evaluated according to T/CECS 717-2020 <The specification for construction and acceptance of trenchless
repair engineering of urban drainage pipeline>.

FEMRBCER A Mt me B TR
Condition of the test item at delivery: Test item complete and undamaged

AR & ARG R A HATRAER AT, REXARDER, AREFFEMRBLEH. ETHEREFREBEMURFE.

The test results in this report are valid for the samples tested only. Without permission of company under signed, the report
shall not be copied or partially copied. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, Lane 777, West Guangzhong Road, Shanghai, P.R.China
KEBA(LBARAR - LET8EX) PERE 777 & 177 SXEXE, 200072
B15: +86 21 61081188 - {5 &.; +86 21 61081199 - H#f: service-gc@tuv.com - E i: www.tuv.com
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Test report - Industrial Services & Cybersecurity

#55: SI1500568 002 B2W B5 T
Test Report No.: Page 2 of 5
 EREESIR
List of used test equipment
B 5 % B | A R
Test equipment Equipment No. / ID-No. Next calibration
20KN #HEHRIE A
20KN Standard-type Universal Testing Machine s . I —
LT 105-042 16.02.2023
Electrical microscope
BFTaR
Electrical micrometer SRS 1NN
BT RR R R
Electrical vernier caliper gl | AL
200KN #1263 bl 105-066 13.07.2023

200KN Standard-type Universal Testing Machine

Rev.:01
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Test report - Industrial Services & Cybersecurity

HE5: S1500568 002 BIW BE5W
Test Report No.: Page 3 of 5
Product description
1 |EREE -
Product details DN 400 _
2 (R~} (= o
Dimensions Diameter
400mm
3 [F=ambE A BRIEA 4, WhR: UP W iE
Used materials Base material: Glass fiber, Resin: UP Resin
4 | TEMEHER HE T4 / Installation company:
Project Information F4F FERERERAT
TE4£Z#IProject

T RN RiEKARGIRAENE-RINWLEKRS
MisHEAESBRITE

Ak F A7 / Project owner:

T =R =RKHEESREFR T EL T

M # #A7 / Supervision company:

Frisin H & A R A a)

B4 7= R/ Material Manufactory:

AN EEH MBI ARE R AT

¥ % i TR Bt | Construction section road:

= ILEE GGRMJEER—T HaEg) , 2o1lBk (Bl g1
B&), REEWLER OAMSEICRE-RILER) , fRIREE (F0-FER
LAIE)

*&7E: Ul EERHhE R,

Inner side/&F i f & ] Outer side/ & & 51

%M B /Section view

Rev.:01
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HRES: SI1500568 002

Test Report No.:

R |

EHER A
o
TESTING
CNAS L3038

A TUVRheinland®

FATL BB
Page 4 of 5

1. FE3 = /S5 56 B RS i A A I

1. Flexural modulus and flexural strength

M RXrHE Test Standard
FiARE K Requirement
FE {5 B Specimen

% B Width
K& Length

X% S ¥ E Support span
MRIFE Test parameters

¥ # S H4% Support diameter
hn# 7 m Loading direction

T/ICECS 717-2020 [fi3x F
TICECS 717-2020

15mm+£0.5mm

248 mm
160.0 mm

10 mm

ME &4 BERE NN /7 outside in compression zone

RIEHLINBGEE Test speed 10 mm/min
B | {8 Climate 23°C / 50% RH
R 4 B/Result:
B WAL | D Ooaces AL
™ Total thickness flexural modulus flexural stress at
first break
=
Specimen h (mm) Es (MPa) os(MPa)
1 12.4 9600 154
2 12.4 9711 161
3 12.5 9766 160
4 123 10026 160
5 12.4 9795 161
ﬁ#ﬁi — 2 8000 2125
Requirement
TR 12.4 9780 159
Mean value |
RERE
| Standard dev. - - .
5 ] N ok
Verdict Pass Pass
& 180 w—— Specimen 1
| £ 0lf - Ef s SPECIMEN 2
£ 160 - |
S s SpECIMen 3
< 140 - _
| - specimen 4
| E 120 - = SpECiMen 5
100 -
80
60
40 -
| 20
| 0 . - N——— -
MWVOUNODODMITNVOHANTVOXOTONMDTON0OA  E(%)
cah-u-HnOSmc:h-u-—lmmmc:hwﬁmmmnhgﬂmmmm f
COrMANANMSENUNUOURMNMNOSGOOQOHANANMSINWNOMNRKRKRONOQ
OO0 00000000000 ™ mMeel«e=l el ool A o N

2. YR EAE
2. Ultimate longitudinal tensile strength

Rav.:.01
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Test report - Industrial Services & Cybersecurity

A_ TUVRheinland®

RES: SI1500568 002 WEH BER
Test Report No.: Page 5 of 5
X briE Test Standard GB/T 1040.4-2006
FiARER Requirement T/ICECS 717-2020
FEfM{E B Specimen
% B (be) Width(be) 25 mm
K& Length 300 mm
A3 1% Test parameters
RIEALINEE R Test speed 5 mm/min
% | ¥ Climate 23°C /50% RH
Jn#k 77 [ Loading direction Y\IF)$z /) longitudinal tensile strength
Mﬁ%%’RESU’h
14 BN JME NGIETAGE: Y3
Maximum force Longitudinal tensile strength
R
F (N
Samples (N) .
1 34403 Iy
2 | 37006 118
3 32590 107
4 35604 116
5 32904 106
ﬁ7FESR - 2 80
Requirement _
PRI 34501 112
Mean value |
PR 22
Standard dev. _ - .
A 78 - L
Verdict Pass
3. LMK
3. Water tightness
M XFREE Test Standard T/CECS 717-2020 ff{3% G
FARER Requirement T/CECS 717-2020
Wi 77 Test Pressure -0.5 bar, 30 7%t
Fr4Lt (8] Test Duration 30 minutes
{f# B 375 Test Medium % 5, 77| Water with coloring agent
A 55 R/Result:
A AL E 1 AL E 2 WA E 3 RS R
Sample Position 1 Position 2 Position 3 Result
no leakage no leakage no leakage no leakage
e LR

--== End of Report ----

Rev..01
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Test report - Industrial Services & Cybersecurity

A TUVRheinland®

ME5: S1500568 003 - BB 244448367 BIMMSHR
Test Report No.: Order No.: Page 1 of §
Client Reference No.:  (FATEIMHER) Order date:

" ST =0 = K SR A Y A R A
L SEWATH SRIT I B 47 B2 KB 3 8

- i /Email:  / , HIFTEL:  /
AR H - iR e B2 Z AR
Test item:
iR LB
Identification | Type No.: DN 3500
WE AZE: i
Order content: Test of required parameters
R T/ICECS 717-2020, GB/T 1040.4-2006
Test specification: - Y PR AR Ultimate longitudinal tensile strength
- = S e R E A0S (53R Short-term Flexural modulus and flexural strength
- Zsp e, Water tightness
FEARICR) H 38 08.09.2022
Date of receipt:
L5 20220908-03
Test sample No.:
33 3 R 08.09.2022 - 19.09.2022
Testing period.
R Y= FiE
Place of testing: Shanghai
S AL SEEHA (L) BRAF
Testing laboratory. TUV Rheinland (Shanghai) Co., Ltd.
ARG R: MRS R AR T
Test result. Test results are listed in the report. el PR =
A/ Tester — i 1Z/Reviewer * — ﬁt?ﬁfhpprov. AV .' {
%ﬁ—iz oA 7% =z \ '/{'%
fi/Date 19.09.2022 A $fi/Date 21 09 2022 %4 H #i/lssue Date 21.09. qu
S
#%¥ | Other:

FERERAR: EREEFPHESHEETLRE. The test samples are prepared and sent by client.
LM RE. ERRT MR, ARREERNELENSRKE T/ICECS 717-2020 URHHKEEIEIZEE THERET
U EY #4795 . The result of flexural modulus, flexural stress at first break, longitudinal tensile strength and water

tightness are evaluated according to T/CECS 717-2020 <The specification for construction and acceptance of trenchless
repair engineering of urban drainage pipeline>.

Fr i BIR A i+ oo 52 B H AR iR
Condition of the test ftem_at deﬁvery. _Test item cgmelete and undamaged

AR E PR RLER AR R AR . REXATNHT, AREFFEMRBIER . BTHEREAREREAIUEHFE.

The test results in this report are valid for the samples tested only. Without permission of company under signed, the report
shall not be copied or partially copied. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, Lane 777, West Guangzhong Road, Shanghai, P.R.China
REBAR(LE)FRAR - LETBRZXS R 777 F 177 S3¥EEFKE, 200072
Hi5: +86 21 61081188 - 15 H.: +86 21 61081199 - H &f: service-gc@tuv.com - F T: www.tuv.com
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RES: SI1500568 003

Test Report No.:
WA REFIZR
List of used test equipment
A% WEMT TTEAZH
Test equipment | Equipment No. / ID-No. | Next calibration
20KN #7 BHA LA
20KN Standard-type Universal Testing Machine | N— | S
E >
AT L 105-042 16.02.2023
Electrical microscope |
B+ TR
Electrical micrometer SN i
BTWRFR 105-041 16.02.2023
Electrical vernier caliper |
200KN #4 EHA LS 1

200KN Standard-type Universal Testing Machine 105-066 1 13.07.2023

Rev.:01
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e
-

A TUVRheinland®

#4&5: SI500568 003 B3 K5
Test Report No.: Page 3 of 5
= i iR
Product description
1 |[=RER LB
Product details DN 500
2 | R~ BiE
Dimensions Diameter
500mm
3 | =M E LT 4, BRE: UP »AE
Used materials Base material: Glass fiber, Resin: UP Resin
4 | TEHEER i T4\ / Installation company:
Project Information F247 FEALE R AR 7
T4 #/Project

TR RiGKAFRAEBITE-RITLTEKERS
MG REHES®RTE

N3 # 47 / Project owner:

FeiA T =k = H/K IR R & 1R B A PR 9T4E A 7

W B #Ar | Supervision company:

BrER T B & A R A A

R4 =14/ Material Manufactory:
AR BB BARE RA T

¥ B ifi T8 Bt | Construction section road:

AWLEE HRMIEEE-T DWIBE) , KAWL RS ERR-
RILER) , RIGEE (FITEECAIL) , fRIGIER (CRISERR-/L4E
JbE8) , BT (FLB-KLE)

"% L EERHEFRE.

Inner side/ & & Py B . Outer side/& 18 4 &

#5171 B /Section view ]

Rev..01
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Test report - Industrial Services & Cybersecurity

®ES: SI1500568 003
Test Report No.:

PEAY
ErsE A
B
TESTING
CNA S L3038

A TUVRheinland®

BA4W B

5

Page 4 of 5

1. BB = %5 il 5 BE A2 h SR AR R

1. Flexural modulus and flexural strength

A bt Test Standard
HARE R Requirement
{5 B Specimen
g Width
KB Length
¥ R B Support span
MR Test parameters
X3 S HR Support diameter

T/CECS 717-2020 3% F

T/CECS 717-2020
15 mm £ 0.5 mm
142 mm

114.5 mm

10 mm

#7577 Loading direction MEESNEEHEIN /7 outside in compression zone
RIEHLINEIEE Test speed 10 mm/min
mfE | {fF Climate 23°C / 50% RH
RS FR/Result:
" e iR | L
Total thickness flexural modulus
first break
R4
Specimen h (mm) E: (MPa) o (MPa)
1 | 7.1 9515 130
2 7.0 9869 128
| 3 7.0 9629 4 127
| 4 1.1 9524 127
5 [ 9509 145
ﬁ?l_tﬁsk — 2 8000 2125
Requirement
SFEIE
Mean value o i L |
P 22
Standard dev. W) b '
H 5 _ &% N
Verdict Pass Pass
& 160 - = Specimen 1
= | O'f e £f G
&= 140 - e SRECIMEN 2
Z 120 - = Specimen 3
'E 100 - specimen 4
80 w——specimen 5
60
40 -
. 20
| 0 EEe— —— - — —
I BN HRI LRI NIESIENRIRSRSEY &%)
OO = =N M M < N W WLUMNNNNDO H =l NANMSS S N O O S
! S S S SS5C50566666060G0 dddaddadddd
2. 4 ey i fea 5 2 0 it
2. Ultimate longitudinal tensile strength
MEAR7E Test Standard GB/T 1040.4-2006

Rev.|01
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Test report - Industrial Services & Cybersecurity
MmES: S1500568 003 B5M B5M
Test Report No.: Page 5 of 5
FARE K Requirement T/CECS 717-2020
s 8 Specimen
% (bs) Width(bg) 25 mm
K& Length 300 mm
WX ¥ 3% Test parameters
RIEHLMEIEE Test speed 5 mm/min h
in & | ¥2)¥ Climate 23°C /50% RH
In#R 4 ) Loading direction Y\ [|$i /1 longitudinal tensile strength )
R4 R/Result:
p» BAAE O T R B
Maximum force Longitudinal tensile strength
B F (N) o (MPa)
Samples
1 16151 91
2 16680 94
3 17415 100
4 16524 02
5 16798 95
DARR : > 80
Requirement
P 16714 95
Mean value
PR 2
Standard dev. i ?
Hl5E . CL
Verdict Pass
3. BRI
3. Water tightness
J kR Test Standard T/CECS 717-2020 {5 G
HARER Requirement T/CECS 717-2020
MR E S Test Pressure -0.5 bar, 30 7
FF4ERt (8] Test Duration 30 minutes
{8 F 075 Test Medium W 5,477 Water with coloring agent
45 RIResult:
%53 AL E 1 JRALE 2 AN E 3 ARG R
Sample Position 1 Position 2 Position 3 Result
1 T2 Tz % Kz TiE
no leakage no leakage no leakage no leakage
- RELER

---- End of Report ----

Rev.:01
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Test report - Industrial Services & Cybersecurity
&5 SI1500568 004 B HS: 244448367 F1RAEST
Test Report No.: Order No Page 10of 5
Client Reference No.: (FATEMEHER) Order date:

|
-~

|

g XM T =R =K EEEREFTRAEL
Client SERI RT3 135 B2 JE 3 4%
| HifE /Email: / , BiE/TEL: /

RN H - o im R ER FE BB R MR

Test item:

RS LB

Identification | Type No.: DN 600

HH AR AR A

Order content. Test of required parameters

R0 T/CECS 717-2020, GB/T 1040.4-2006

Test specification: - ) 98 IR Ultimate longitudinal tensile strength

- S A= 5T M SR LR AN Bh 3R Short-term Flexural modulus and flexural strength
- B s iR Water tightness

R R H 3 08.09.2022

Date of receipt:

s 20220908-04

Test sample No.:

33 H #8: 08.09.2022 - 19.09.2022

Testing period:

i F-w.c=§ b

Place of testing: Shanghai

S BALA: REHA (L) ARAF

Testing laboratory: TUV Rheinland (Shanghai) Co., Ltd.

AR SR MRS R AR S __

Test result: Test results are listed in the report. | =17 |
M=/ Tester o R il V!Rewewer - Ttt{ElAppﬂver ‘_‘-f L)
H #i/Date 19.09.2022 Hi%/Date 21 09 2022 RATH ﬁﬁ/lssu' ' gte 21 09- 02:

#Z3% | Other:

FEMBEECAR: HRBEFHEESFZEFTLE S . The test samples are prepared and sent by client.
THEERE, BRREHEE. NEDERENT SRS RIKIE T/ICECS 717-2020 (HHAKEEIEFIZBE TEET
REWHRE) #1T1FE. The result of flexural modulus, flexural stress at first break, longitudinal tensile strength and water

tightness are evaluated according to T/CECS 717-2020 <The specification for construction and acceptance of trenchless
repair engineering of urban drainage pipeline>.

R R BCER A A4 o Se B B ol
Condition of the test item at delivery: Test item comp[ete and undamaged

AREGFURGERAMNHRWEF BRI REAXATHT, FREFAFEM AL HH. BTHREGAREREFTR IR,

The test results in this report are valid for the samples tested only. Without permission of company under signed, the report
shall not be copied or partially copied. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, Lane 777, West Guangzhong Road, Shanghai, P.R.China
KRERBAR(LERRAT - LigmBEX F0EE 777 3% 177 53 EKE, 200072
415 +86 21 61081188 - /£ H.: +86 21 61081199 - Hf: service-gc@tuv.com - = T www.tuyv.com




NN
AR F-TIRFEFEREE 170020340889 ﬁ?
Test report - Industrial Services & Cybersecurity

A TUVRheinland®

'TE!HHHHE
CNASL3038
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#ES: S1500568 004 B2W M5
Test Report No.: Page 2 of 5
MR R & TR
List of used test equipment

W B2 WEMS A RO
Test equipment Equipment No. / ID-No. | Next calibration
20KN #4 £HR T8 .
20KN Standard-type Universal Testing Machine s DR
%?Eﬁﬁ 105-042 16.02.2023
Electrical microscope _
E.E':‘F+.§}R 105-005 16.02.2023
Electrical micrometer
BFWHER 105-041 16.02.2023
Electrical vernier caliper ‘
200KN #2 BH5EL

200KN Standard-type Universal Testing Machine | R ' 13.07.2023

Rev..01
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#55: SI500568 004 %3 L5
Test Report No.: Page 3 of 5
Product description
1 |[FREER LB
Product details DN 600
2 | R~ =
Dimensions Diameter
600mm
3 |F=ambrE M BIEA%E, WHR: UP W g
Used materials Base material: Glass fiber, Resin: UP Resin
4 | TEMEHEE i T4\ / Installation company:
Project Information hAF FEAERERA
T.FE 2% /Project

Fewdm R 1l XisKRG R RGN B -KITLisK RS
MiTREHES#ER TR

Mk ¥ B4 / Project owner:

T =R =B R RBERRITEA A

WiEE 8 A7 / Supervision company:

T HEHERAR
P84 5/ Material Manufactory:

AR EF BB ARAFRAF

¥ i T#% Bt / Construction section road:

BB CRMIER—T SMEE) , RilBg (LSl
#%), REELEE (RGEIEEE-RILER) , RINARRE (JLE
JEEELAFR)

*&3E: ULEGERdaE P PRHE.

Inner side/& 8 f B | Outer side/ B 851 B

% m ﬁ!:?.ec.:tiun view

Rev.:01



RS- TS 5EBE4E 170020300800 17,
Test report - Industrial Services & Cybersecurity

&S SI500568 004

Test Report No..
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TESTING
CNAS L3038

A TUVRheinland®

BA4T

1. B = R il 7R B ES i SR

1. Flexural modulus and flexural strength

MR FrdE Test Standard
FARER Requirement

i3 E Specimen

% Width

K

% R B & Support span

& Length

iz

I 1% Test parameters

X & B B4 Support diameter
n# 77 | Loading direction

RV INEEE Test speed

T/ICECS 717-2020 iz F
T/ICECS 717-2020

15mm+0.5mm

110 mm
89.5 mm

10 mm

ME 18 SMEEHE N 77 outside in compression zone

10 mm/min

imE | ¥ % Climate 23°C / 50% RH
RS R/Result:
. B T E TS S i
Total thickness flexural modulus SAELSE WP
| first break
RS
h E: (MPa of(MPa
Specimen (mm) | 1 (MPa) f(MPa)
1 5.5 0253 | 120
2 56 0632 134
3 0.3 9245 122
4 5.6 9250 112
5 5.4 8826 123
BARER — 2 8000 2125
Requirement | |
TR 5.5 9241 122
Mean value
PR ZE .
Standard dev. 0.1 255
HsE ] o FEk
Verdict Pass Fail
| r..;..... -160 _ s——eSpnEciMmen 1
E 140 - s SpECIMEN 2
E 120 Q = SpECIMEnN 3
E 100 i specimen 4
20 - m— SDECIMEN 5
60
40
20
IR BRISNEBIREER 5582 R85 oM
OO0 O0CO0OO00CO0O0CO0000O0O000O0O0 ™ ™ e+ ol = o ol = =

2. 4\ i fe 3 A
2. Ultimate longitudinal tensile strength

MR F5 1 Test Standard

GB/T 1040.4-2006

Rev.

=5
Page 4 of 5

01



RS- T RS S5

B&EE 170820340888 %

PEAT

B F A
o
TESTING
CNA S L3038

Test report - Industrial Services & Cybersecurity s

A TUVRheinland®

MES: SI500568 004 TS5 B5MW
Test Report No.. Page 5 of 5
FARE R Requirement T/CECS 717-2020
Ff s B Specimen
Eﬁ(be) Width(bc) 25 mm
K& Length 300 mm
RIS 55 : Test parameters
AV EREE Test speed 5 mm/min
mE | {% % Climate 23°C /50% RH
M# 75 I7) Loading direction Y\ [R$L A1 longitudinal tensile strength
R4S R/Result:
» BK PEETE T
Maximum force Longitudinal tensile strength
B F (N) o (MPa)
Samples
1 13716 08
2 14118 103
3 14635 106
4 12236 88
5 16196 118
BARER _ 2 80
Requirement )| |
PR 14180 103
Mean value
PRTEDR 2
Standard dev. | _— 10
Al - GL:
Verdict | Pass
3. WL
3. Water tightness
M A FrHE Test Standard T/CECS 717-2020 i G
AR E K Requirement T/CECS 717-2020
X /1 Test Pressure -0.5 bar, 30 4%t
FFELRT 8] Test Duration 30 minutes
f# k7 Test Medium W 3877 Water with coloring agent
W4 R/IResult:
WAF AL E 1 A E 2 WAL E 3 RS R
Sample Position 1 Position 2 Position 3 Result
. 5 T8 KB R KEw
no leakage no leakage no leakage no leakage
R

---= End of Report -«
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Test Report No.: Order No.: Page 1 0of 5
Z AT H&E: 6WS1590-6WS1586 i H H#: 08.09.2022
Client Reference No.: (FRITEMEER) Ord_er date:

. ST == WK IR S A A TR B
Client e BT B 3% B2 M6 3 4
| #575 /Email:  / , HIZ/TEL: /

WEI B W IR R AR Bl B E AR

Test item:

iRy LB

Identification | Type No.: DN 800

HH A AR

Order content: Test of required parameters

R0 HHE: T/CECS 717-2020, GB/T 1040.4-2006

Test specification: - Y ) b5 Hl Ultimate longitudinal tensile strength

-fEEA= A i L E AN dhas B Short-term Flexural modulus and flexural strength
- B, Water tightness

FE s B 3 08.09.2022

Date of receipt.

s 20220908-05

Test sample No.:

#6E H 38: 08.09.2022 - 19.09.2022

Testing period.

) e k¥

Place of testing: Shanghai

BEAHLA: K HAR (L) HRAH

Testing laboratory:. TUV Rheinland (Shanghai) Co., Ltd.

RS R: Rz Yk &

Test result. Test results are listed in the report. ¥ |
A/ Tester i Fhe #H#Z/Reviewer * — HH#E/Approver

ﬁzﬂ‘ s o 7 - \ o T [P

H#i/Date 19.09.2022 1 #i/Date 21.09.2022 A5 F1 #i/1sSue Date 21.09/2022

&3 | Other:

PEOSEE R, BRhEFHEEHIEETRS. The test samples are prepared and sent by client.
ERHEMEE . ERITRD M. YR RN LR 4 Rk T/ICECS 717-2020 GRHAHDKEEFFZBRETERT
BISEMTEY #4TiFE. The result of flexural modulus, flexural stress at first break, longitudinal tensile strength and water

tightness are evaluated according to T/CECS 717-2020 <The specification for construction and acceptance of trenchless
repair engineering of urban drainage pipeline>.

FE B BPRAS: M4 on 5o 28 H SRR
Condition of the test :tem at delivery. Test item complete and undamaged

AR A PR R AR R AR il‘:&i!"‘ﬁlﬁ_h AR EABH BRI Eb . BT ARG AR REMAEIRE.

The test results in this report are valid for the samples tested only. Without permission of company under signed, the report
shall not be copied or partially copied. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd. No.177, Lane 777, West Guangzhong Road, Shanghai, P.R.China
ERRA(LEARAR - LiEmREX/ T HE& 777 F 177 S KK, 200072
B 1E: +86 21 61081188 - £ +86 21 61081199 - #H#E: service-gc@tuv.com - F J: www.tuv.com
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RES: SI1500568 005 B2 K5 T
Test Report No.: Page 2 of 5
WA R #H IR
List of used test equipment

PR % REMWS i O
Test equipment Equipment No. |/ ID-No. Next calibration
20KN ## B IR AL
20KN Standard-type Universal Testing Machine s s
-
BT R M 105-042 16.02.2023
Electrical microscope
TR 105-005 16.02.2023
Electrical micrometer |
%‘%ﬁﬁfﬁi . 105-041 16.02.2023
Electrical vernier caliper
200KN P2+ 3A 105-066 13.07.2023

200KN Standard-type Universal Testing Machine

1
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WES: SI500568 005 Z 37 M5K
TéSth#ﬁﬂTﬂﬁl: Page 3 of 5
Product description
1 |FREER LB
Product details DN 800
2 | R+t =g
Dimensions Diameter
800mm
3 |FEEME SR BRIBLT4E, B AR UP R
+Used materials Base material: Glass fiber, Resin; UP Resin
4 | TEIHER T4 / Installation company:
Project Information 73 FETEREIE A T
T 22 /Project

i mRI T A XKEKRERAEHIMB-KRITLEKEAS
MiTEEHRESBETE

Nk 3= #1461 / Project owner:

Fo il T =k = R/K IR 7 a1 B A fR AL A ]

Wi B A7 | Supervision company:

Brepin H & v R A A

PR = #9/ Material Manufactory:

HIAF RS M B R AR B R A ]

¥ B T #% Bt | Construction section road:

galifg (HElBE-RAEWLRE) , AHERE (FFERg- 44k
)

*&iE: ULLEEEHRZE PR,

Inner side/¥& iH P Bt Outer side/& il 4 &

#.[ E/Section view
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HEE: S1500568 005

Test Report No.:
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4 E5
Page 4 of 5

1. SR R AR B A AR B,

1. Flexural modulus and flexural strength

iR AR Test Standard
FHARE R Requirement
¥ 15 B Specimen
% Width
KB Length

Y ¥ R B E Support span
A IE Test parameters

Y3 S EH4% Support diameter

T/CECS 717-2020 [f§3% F

T/ICECS 717-2020

15mm £ 0.5 mm

162 mm
131.1 mm

10 mm

Im#L75 [| Loading direction MEIE S BEHEIN /7 outside in compression zone
RIETLMEIEE Test speed 10 mm/min
& E | #8E Climate 23°C / 50% RH
WA F/Result:
BB G | 5O m s
e Total thickness flexural modulus eXUral stross at
first break
B MP
Specimen h (mm) E: (MPa) o¢(MPa)
1 8.2 | 10839 154
2 8.1 | 9721 138
3 8.2 | 10164 137
4 8.1 10367 143
5 8.0 | 9762 130
ﬁ;{tg;ﬁ — 2 8000 2125
Requirement
A 8.1 10171 140
Mean value
PRE R 2=
| Standard dev. iy 3 »
H5E _ &% 1%
Verdict Pass Pass
& 180 s SpEcimen 1 |
= ! cf r Ef specimen 2
£ 160 - |
— m— SECIMEN 3
< 140 - .
. : e SPECIMEN 4
E sl = SpEcCimen 5
100 -
80 -
60 ;
40
20 |
0 ==
MIRVNNACI N NN INNOIAVVNIRNTHDE &%)
CSOHHANANMIINNOVUORRNNNOCOANNMMIT I WO
QOGGGGOQGGGG_GEDGGGHFIHFIHF!HH!-IHH

2. 4\ [ fea e = st

2. Ultimate longitudinal tensile strength
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Test Report No.: Page 5 of 5
fll X #xHE Test Standard GB/T 1040.4-2006
FARE R Requirement T/CECS 717-2020
P 515 B Specimen
% ¥ (bs) Width(bg) 25 mm
K Length 300 mm
MRFFBE: Test parameters
RGP INERE E Test speed 5 mm/min
mE | ¥ E Climate 23°C / 50% RH
# 7 i Loading direction 2\ )41 17 longitudinal tensile strength
ﬁﬂﬁ%%ﬁ?esum
» = AL A [ i {6 R B
Maximum force Longitudinal tensile strength
al F (N) o (MPa)
Samples
1 18374 92
2 20267 08
3 22840 111
4 20837 101
o 19888 o7
ﬁ?RESR - 2 80
Requirement
A 20441 100
Mean value
R E
Standard dev. — .
val)a - B
Verdict Pass
3. B LR
3. Water tightness
WX Test Standard T/ICECS 717-2020 i % G
FARE K Requirement T/CECS 717-2020
el /7 Test Pressure -0.5 bar, 30 4%
¥r4Et 8] Test Duration 30 minutes
1§ 5 Test Medium W iR 77 Water with coloring agent
ﬁ!iﬁ%ﬁh‘?esult.-
B WAL E 1 W E 2 WA E 3 W ih 45 %
Sample Position 1 | Position 2 Position 3 Result
1 TE Bk B &R
no leakage no leakage no leakage no leakage
e R

---- End of Report ----
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